Australasian Society for Infectious Diseases guidelines for the diagnosis and treatment of *Clostridium difficile* infection

Allen C Cheng, John K Ferguson, Michael J Richards, Jennifer M Robson, Gwendolyn L Gilbert, Alistair McGregor, Sally Roberts, Tony M Korman and Thomas V Riley

lostridium difficile is a frequent cause of both nosocomial and antibiotic-associated diarrhoea, and is usually health care-associated. It is infrequently found in the gastrointestinal tract of healthy adults, but may colonise up to twothirds of young children before they are weaned.¹ In healthy people, *C. difficile* does not cause problems; resistance to infection is thought to be due in part to commensal bowel flora and antibody-mediated immunity. Impairment of the normal resistance mechanisms, including disruption of host flora by most antibiotics, gastric acid suppression, immunosuppression or cytotoxic drugs may result in *C. difficile* colonising the gastrointestinal tract. For reasons that are not well understood, a proportion of colonised individuals progress to *C. difficile* infection (CDI) following overgrowth of toxin-producing strains of *C. difficile*.

C. difficile exists in both vegetative and spore forms; alcoholbased hand rub is effective against the vegetative form but probably not against spores. Although handwashing appears to be more effective because it physically removes spores (rather than killing them), the increased use of alcohol-based hand rub for hand hygiene has not been associated with a rise in *C. difficile* infection.² The hospital environment can become grossly contaminated with *C. difficile* spores that persist for long periods unless methods of cleaning and disinfection that remove or kill spores are used. *C. difficile* produces two major toxins (A and B) that are important in disease pathogenesis. Most strains produce both toxins, but about 3% of Australian strains produce toxin B only.³

Recently, a hypervirulent strain (PCR ribotype 027, also known as NAP-1 or BI) has been associated with high rates of nosocomial transmission, severe disease and increased mortality, particularly in patients aged over 65 years. This strain is characterised by increased production of toxins A and B, the presence of an additional potential virulence factor (binary toxin) and resistance to newer fluoroquinolone antibiotics, such as moxifloxacin.⁴ Since the late 1990s, this strain has become common in North America, the United Kingdom and several European countries, mainly in hospitals, but more recently in the community in some European countries.⁵ Isolates of the PCR ribotype 027 have recently been described in Australia (including local transmission at a hospital in Melbourne).^{6,7} Another strain, PCR ribotype 078, has also been associated with severe disease. This strain is genetically similar to strains found in pigs in the Netherlands, but is not resistant to newer fluoroquinolones.^{6,8} PCR ribotype 078 has not been reported in animals in Australia, although some strains have been recovered from humans.⁶ Only one isolate of PCR ribotype 078 has been identified in New Zealand (S Roberts, Infectious Diseases Physician and Clinical Microbiologist, LabPLUS, Auckland District Health Board, Auckland, NZ, unpublished data). There is some evidence that other PCR ribotypes may be associated with severe disease and epidemic spread.

ABSTRACT

- Clostridium difficile is the most common cause of health careassociated and antibiotic-associated diarrhoea.
- These guidelines are intended to provide advice to clinicians on the clinical assessment, diagnosis and management of *C. difficile* infection (CDI).
- Hypervirulent strains of *C. difficile*, including PCR ribotype 027 strains recently identified in Australia, have been associated elsewhere with epidemic spread and high rates of severe disease and death.
- Diagnostic tests include stool culture, polymerase chain reaction-based assays, cell-culture cytotoxicity assays and enzyme immunoassays detecting *C. difficile* glutamate dehydrogenase, and/or toxin A and/or B.
- To treat an initial episode and a first recurrence, metronidazole is the preferred antibiotic, with oral vancomycin reserved for severe disease and subsequent recurrences.
- Surgery should be considered for fulminant disease.
 MJA 2011; 194: 353–358

For editorial comment, see page 331

Aims

These guidelines provide advice for clinicians diagnosing and treating CDI, particularly as there is little clinical experience in treating severe disease in Australia and New Zealand. Guidelines for the prevention and control of CDI are being prepared separately.⁹

Guideline development

The *C. difficile* Working Party of the Australasian Society for Infectious Diseases (ASID) was formed in response to recent reports of the hypervirulent strain (PCR ribotype 027) in Melbourne. In light of these developments, an expedited review process was adopted. Published literature, including recent guidelines published by the Society for Healthcare Epidemiology of America in conjunction with the Infectious Diseases Society of America¹⁰ and the European Society for Clinical Microbiology and Infectious Diseases,¹¹ was reviewed by the Working Party. The advice of experts was sought, including that of the Royal Australasian College of Surgeons and the Colorectal Surgical Society of Australia and New Zealand. Draft guidelines were sent to ASID members for comment; responses were made to all feedback received.

In which patients should CDI be suspected?

CDI should be suspected in any hospitalised patient who develops diarrhoea or any person in the community who develops diarrhoea

after a course of antibiotics or in association with immunosuppressive therapy. Although severe CDI appears to particularly affect hospitalised patients over 65 years of age, the epidemiology has evolved over time, with severe cases reported in people in the community and in peripartum women who lack traditional risk factors.¹² Diarrhoea is usually watery, but may occasionally be bloody.¹³ Other symptoms associated with CDI include fever, loss of appetite, nausea and abdominal pain. An elevated white cell count is found in 40% of affected patients, and hypoalbuminaemia in 76%.¹³

CDI usually occurs 5 to 10 days after commencing antibiotic therapy, although symptoms have been described as early as 2 days and as late as 10 weeks after antibiotic treatment. Other reported risk factors include the use of cytotoxic chemotherapy, renal impairment, prior gastrointestinal surgery, severe underlying comorbid conditions, gastric acid-suppressive therapy and prolonged hospital stay.^{13,14} Although many antibiotics have been implicated, broad spectrum agents such as ampicillin, amoxycillin, third or fourth generation cephalosporins and clindamycin are most commonly implicated, and interventions that involve restriction of antibiotics appear to be effective in reducing rates of endemic CDI.^{15,16} More recently, studies have noted a strong association between the newer fluoroquinolones (such as moxifloxacin and gatifloxacin) and the hypervirulent PCR ribotype 027 strain of *C. difficile*, which has a high prevalence of resistance to these agents.¹⁷

Since asymptomatic carriage of *C. difficile* is common in young children, its role in diarrhoea following antibiotic therapy (which is common in this group) is difficult to assess. Reports of pseudomembranous colitis in children are uncommon, although immunocompromised children appear to be vulnerable.¹³ Recent reports from North America have noted an increase in the incidence of CDI diagnoses in infants and children, paralleling the rise in adult incidence; however, the extent to which this represents true disease (rather than colonisation or changes in testing practices) is uncertain.¹⁸

The differential diagnosis of antibiotic-associated diarrhoea includes infection with other pathogens such as norovirus (usually associated with prominent vomiting, a self-limited course, and a characteristic serial interval in outbreaks), bacterial pathogens (eg, *Campylobacter* spp.), the use of laxatives or enteral feeds, ischaemic colitis and inflammatory bowel disease.¹⁹

How should patients with suspected CDI be assessed?

Clinical features of severe CDI include fever (> 38.5°C), an acute abdomen, the presence of ileus (and absence of diarrhoea), and/or toxic megacolon (Box 1).¹¹ Risk factors for poor outcome include age over 60 years, significant underlying comorbid conditions/ organ dysfunction, and having an immunocompromised status. Laboratory findings associated with severe disease include lactic acidosis, elevated white cell count, low albumin level, and acute renal impairment. In some patients, fevers of up to 40°C and white cell counts exceeding 50×10^9 /L may be present. The development of an ileus (in patients without diarrhoea) and later toxic megacolon, are important signs of severity that mandate urgent surgical referral.

The presence of pseudomembranes on colonoscopy and radiological evidence of dilatation of the large bowel without involvement of the small bowel, thickening of the bowel wall (including the "accordion" sign and "double-halo" sign associated with submucosal oedema), perforation or unexplained ascites (associ-

1 Clinical assessment of *Clostridium difficile* infection (CDI)

Definition	Criteria
CDI	 Clinical features of CDI (diarrhoea, ileus, toxic megacolon) AND Microbiological evidence of toxin-producing <i>C. difficile</i> OR Pseudomembranous colitis on colonoscopy
Severe CDI	Any of the following features are suggestive of severe CDI. Clinical • Fever (> 38.5°C), rigors • Haemodynamic instability • Peritonitis or evidence of bowel perforation • Ileus or toxic megacolon Laboratory • White blood cell count >15 × 10 ⁹ /L and < 20% neutrophils • Elevated lactate level • Rise in creatinine level (> 50% above baseline) • Albumin level < 25 mg/L Other investigations • Large intestine distension, colonic wall thickening, fat stranding, unexplained ascites (imaging) • Pseudomembranous colitis (colonoscopy)
Treatment failure	 Lack of improvement or increasing stool frequency after 3 days of treatment New signs of severe CDI
Recurrence	 Increasing stool frequency over 2 consecutive days OR New signs of severe CDI after apparent improvement Re-testing of patients is generally not helpful as colonisation may persist for some weeks.

ated with hypoalbuminaemia) are strongly suggestive of severe CDI.^{19,20} Findings of radiological studies may be normal or non-specific initially, but patients should be carefully followed for the development of new signs of severity that may indicate clinical deterioration.

How can CDI be diagnosed?

Only a third of patients with antibiotic-associated diarrhoea have confirmed CDI, so diagnostic tests are essential. Testing should only be performed on unformed (liquid) stools, because a positive result in a formed stool only signifies colonisation. When ileus is present, rectal swabs are suitable specimens. Repeat testing of faecal specimens (by enzyme immunoassay [EIA] for toxin A and B or polymerase chain reaction [PCR]) within 7 days does not increase the diagnostic yield significantly.^{21,22}

Non-severe infection		
	Severe infection	
 Avoid and/or stop therapy with antiperista Promote the use of narrow spectrum antir Stop therapy with other antibiotics if poss Perform serial clinical assessment Perform serial assessments of white cell compared to the series of the ser	altic agents and opiates nicrobial agents ible; if not, a prolonged course of treatment for CDI may be required punt, and lactate, creatinine and electrolyte levels	
 Metronidazole, 400 mg orally, three times daily for 10 days If unable to tolerate oral treatment: metronidazole, 500 mg intravenously, 8-hourly for 10 days 	 Vancomycin, 125 mg orally, four times daily for 10 days If unable to tolerate oral therapy: metronidazole, 500 mg intravenously, 8-hourly for 10 days plus a retention enema of vancomycin, 500 mg in 100 mL of normal saline every 4–12 h and/or vancomycin, 500 mg four times daily by nasogastric tube 	
	 Any of the following are indications for surgical review Bowel perforation, toxic megacolon Deterioration (including severe ileus, rising lactate level, rising white cell count, ongoing severe sepsis) despite antibiotic treatment 	
 As for initial episode 	As for initial episode	
• Vancomycin in a pulsed/tapering course (eg, 125 mg orally, four times daily for 14 days, then 125 mg twice daily for 7 days, then 125 mg every second day for 2–8 weeks; (other regimens also described)		
 Bacitracin, 20 000 units orally, four times daily for 7 days Fusidic acid, 500 mg orally, three times daily for 10 days Teicoplanin, 100–400 mg orally, twice daily for 10 days Tigecycline, 100 mg intravenous loading dose, then 50 mg twice daily for 14–21 days Rifampicin, 300–600 mg orally, twice daily (in combination with vancomycin for relapse) for 7–10 days Rifaximin, 200 mg orally, three times daily for 10 days Nitazoxanide, 500 mg orally, twice daily for 7–10 days Tolevamer, 6 g orally, daily for 14 days Antibodies to <i>C. difficile</i> toxins A and B (anti-TcdA and anti-TcdB, 10 mg/kg, single dose in combination with metronidazole or vancomycin) Faecal enema — consider logistical issues; donor screening required Intravenous gammaglobulin 		
	 Avoid and/or stop therapy with antiperista Promote the use of narrow spectrum antir Stop therapy with other antibiotics if poss Perform serial clinical assessment Perform serial assessments of white cell co Metronidazole, 400 mg orally, three times daily for 10 days If unable to tolerate oral treatment: metronidazole, 500 mg intravenously, 8-hourly for 10 days As for initial episode Vancomycin in a pulsed/tapering course (a 7 days, then 125 mg every second day for Bacitracin, 20000 units orally, four times da Teicoplanin, 100–400 mg orally, twice daily Tigecycline, 100 mg intravenous loading co Rifampicin, 300–600 mg orally, twice daily Rifaximin, 200 mg orally, twice daily Nitazoxanide, 500 mg orally, twice daily for Tolevamer, 6 g orally, daily for 14 days Antibodies to <i>C. difficile</i> toxins A and B (a metronidazole or vancomycin) Faecal enema — consider logistical issues Intravenous gammaglobulin 	

2 Treatment of severe and non-severe Clostridium difficile infection (CDI)

Assays that are available to diagnose CDI fall into five groups (Box 2).

• Faecal culture determination of the toxigenic status of the infecting *C. difficile* isolate ("toxigenic culture"). This is relatively slow but sensitive and specific. These tests are regarded as the gold standard and are necessary for epidemiological typing studies.

• Screening EIA to detect *C. difficile* glutamate dehydrogenase (GDH); these tests are sensitive but less specific.

• EIAs to detect toxins A and/or B, which are variably sensitive, but more specific than GDH assays. Some test kits combine detection of GDH and toxins A and/or B.

• Cell culture cytotoxicity assays that directly detect stool cytotoxic activity. These are sensitive and specific, but technically difficult and also relatively slow.

• PCR-based assays to detect conserved gene targets within the pathogenicity locus of *C. difficile*. These tests appear to be sensitive and specific, but commercial tests are expensive.

The detection of *C. difficile* toxin in a cell-based cytotoxic assay (CCA) or toxigenic culture of *C. difficile* obtained from stool are generally regarded as the gold standards for diagnosis.^{23,24} However, both culture of stool and CCA have relatively slow turnaround times (> 48 hours) and CCA is technically difficult, poorly standardised, and requires expertise to read. Culture is required to

obtain isolates for genotyping for epidemiological studies, including detection of the hypervirulent strains at reference laboratories.

EIA for *C. difficile* GDH (or "common antigen") may be used as a screening test. This assay is rapid and inexpensive and has a high negative predictive value, but positive GDH test results require confirmation by a second test. EIA to detect toxins A plus B are rapid and widely used. They are relatively insensitive and their positive predictive value is only moderate, especially when disease prevalence is low.²⁵ Unless used with a GDH assay, EIAs perform poorly as a primary screening test. PCR-based assays for detection of genes encoding toxin B (tcdB) are commercially available, as are in-house assays targeting various targets within the pathogenicity locus of C. difficile, which includes genes *tcdA* and *tcdB*, and adjacent accessory genes *tcdC*, tcdR and tcdE. Although these assays have high sensitivity and specificity, the commercial assays are expensive. Some PCRbased assays identify non-toxigenic or hypervirulent C. difficile strains. The optimal diagnostic algorithm (for sensitivity and cost) is controversial, but likely to evolve as better, more costeffective tests become available. Currently, many laboratories use a combination of a sensitive, but not necessarily highly specific, screening test (such as a GDH assay), followed by a more specific test on specimens that test positive to confirm the

presence of toxin (eg, an EIA for toxin A and/or B, PCR or toxigenic culture).

Confirmation of a hypervirulent strain requires culture of the organism. Some PCR assays may directly detect a characteristic gene deletion found in hypervirulent strains, but this should be confirmed by further typing. In laboratories that culture for *C. difficile*, moxifloxacin resistance may be used as a screening test for PCR ribotype 027.

Which antibiotic should be used for treatment of an initial CDI episode?

The current antibiotic of choice for mild to moderate disease is metronidazole; vancomycin should be reserved for severe disease (Box 2) because of concerns about generating antibiotic-resistant organisms such as vancomycin-resistant enterococci. In patients with colitis, adequate metronidazole concentrations in the colon are similar after oral and intravenous administration. Hence, if tolerated, the oral route is preferred. Where possible, therapy with the initiating antibiotic should be ceased and antiperistaltic agents and opiates should be avoided. In most clinical trials, a 10-day course of treatment was used. However, a longer course of treatment may be indicated if there is an ongoing need for treatment with antibiotics that precipitated the CDI, although metronidazole should not be used for longer than 4–6 weeks because of the potential for peripheral neuropathy.²⁶

In severe CDI, vancomycin is more effective and is associated with lower rates of treatment failure and relapse than metronidazole. However, recent observational studies suggest that the effectiveness of vancomycin and metronidazole are similar since the emergence of PCR ribotype 027.²⁷⁻²⁹ Vancomycin is not absorbed after oral administration, and much higher gastrointestinal concentrations are achieved when it is given orally rather than intravenously, whereas concentrations of metronidazole given by either route are low in stool.^{30,31} Although a capsule formulation of vancomycin is available, the intravenous preparation is substantially cheaper and is commonly used for oral administration. A gradual decrease in susceptibility of *C. difficile* to metronidazole has been reported in some strains, but not PCR ribotype 027 strains, and is thus unlikely to explain the lower efficacy of metronidazole in severe disease.³²

For patients who fail to respond to initial therapy after 2–3 days, switching to oral vancomycin (in patients started on metronidazole therapy) or increasing the dose of vancomycin (eg, 500 mg orally, four times daily) should be considered.³³ Vancomycin can be administered as a retention enema, particularly in cases of ileus.³⁴ The roles of intravenous immunoglobulin, faecal enemas (see below) and adjunctive antibiotics in the treatment of refractory severe CDI are uncertain, although tigecycline has been used with success in small studies.^{33,35}

Other agents have been studied and may be alternative therapies for mild to moderate disease in patients for whom metronidazole is contraindicated (Box 2). In particular, tigecycline and fusidic acid are readily available alternatives. However, there are only small case series supporting the use of tigecycline,³⁵ and fusidic acid may be less efficacious than vancomycin.³⁶ A Cochrane review published in 2007 identified 12 clinical trials evaluating eight different antibiotic treatments for *C. difficile* diarrhoea.³⁶ In direct comparisons, no definite conclusions could be made on relative efficacy, although oral teicoplanin appeared to be marginally more efficacious than vancomycin and fusidic acid. The efficacy of antibiotic treatment in mild disease has not been established, as only one small placebo-controlled trial has been performed.³⁷ Only one study of combination antibiotics (metronidazole and rifampicin) was identified, and the combination did not appear to be more efficacious than metronidazole alone.³⁸ A recently published trial of monoclonal antibodies to *C. difficile* toxin A and B showed reduced rates of relapse in patients infected with PCR ribotype 027 and in patients with more than one previous recurrence, but had no benefit in treating acute CDI.³⁹

How should patients be monitored?

In general, the condition of patients with CDI may not improve for 2–3 days and, if they are otherwise stable, treatment success cannot be assessed until this time.¹¹ A clinical improvement is indicated by a decrease in the frequency of diarrhoea and the resolution of any signs of severity the patient showed at presentation.

Where severe CDI is suspected, serial assessment of creatinine and lactate levels and white cell count should be performed. Clinical deterioration or a rise in any of these markers should prompt consideration of other treatment strategies, including surgery. Other complications of severe CDI include dehydration, electrolyte disturbances, hypoalbuminaemia and sepsis-related organ dysfunction.¹⁰

Response should not be assessed on the basis of repeat stool testing. In clinical trials, asymptomatic carriage of *C. difficile* at 30 days was reported in 25%–30% of patients.^{40,41} This suggests that repeat testing is not indicated within 30 days of a primary episode, and retreatment should be based on clinical evidence of recurrent disease, which may be the result of reinfection with another strain or relapse with the original infecting strain.⁴² After this time, the clinical utility of repeat testing depends on the test used, but a negative result from a sensitive test may be useful to exclude recurrence and prompt a search for alternative diagnoses.

What are the indications for surgery?

Surgery is generally indicated if there are signs of bowel perforation, toxic megacolon, and/or ongoing severe sepsis despite antibiotic treatment. The timing of surgery is important as severe physiological derangement is associated with poor outcomes, suggesting that surgery should be performed early in a patient whose condition is deteriorating.⁴³ In one review, a rising white cell count was suggested as a trigger for surgical review.⁴⁴ Risk factors associated with poor outcome after surgery include a serum lactate level over 5 mmol/L, age over 75 years, white cell count greater than 50×10^9 /L, immunosuppression and shock.⁴³ Subtotal colectomy with an end-ileostomy is most commonly performed, and segmental resection is not generally recommended.⁴⁴

Which antibiotics should be used for recurrences?

It is thought that the most common reason for recurrence of *C*. *difficile* disease after successful treatment is recolonisation from the environment.⁴² Resistance to metronidazole and vancomycin is uncommon in Australia and New Zealand. Therefore, the preferred treatment for a first recurrence is readministration of metronidazole, with vancomycin reserved for severe cases (Box 3).

For second or subsequent recurrences, there is some concern about the cumulative toxicity of metronidazole, and an alternative antibiotic would be preferable. Most experience is with various

Aim	Action
Recognition and clinical assessment	• Suspect and test for CDI in all hospitalised patients with diarrhoea, and in all patients who present with diarrhoea after antibiotic therapy (note that gastric acid suppression and chemotherapy also appear to be risk factors)
	 Monitor all patients for clinical deterioration and signs of severe disease by serial assessment of clinical, laboratory and radiological parameters
Diagnosis	Test only unformed stool samples — repeat tests are not generally useful
	 Interpret test results based on the test strategy used at the laboratory, as a number of laboratory tests of varying sensitivity and specificity are available
	• Contact the laboratory to arrange additional studies to test for hypervirulent strains in patients who develop severe CDI
	Monitor rates of CDI in hospitals
Treatment	• Use metronidazole orally or intravenously for mild to moderate disease, and reserve oral vancomycin for severe disease; treat for 10 days (if there is an ongoing need for other antibiotic therapy, then a longer course of treatment may be indicated)
	 Refer patients with severe disease to a surgeon early
	Retreat first recurrent episodes with metronidazole or vancomycin as for an initial episode
Prevention	• Implement effective infection control measures (including hand hygiene, patient isolation and environmental cleaning)
	 Implement effective antibiotic stewardship measures, including restriction of fluoroquinolones, broad spectrum β-lactams and lincosamides (clindamycin or lincomycin)

3 Practice points for managing Clostridium difficile infection (CDI)

regimens of vancomycin, including tapering and/or pulsed courses.¹⁰ The roles of alternative agents (such as bacitracin, tigecycline and fusidic acid) are unclear, but they may be options for treating recurrence of mild to moderate disease. Cholestyramine and other anionic binders are probably not effective in reducing recurrence, and also adsorb vancomycin. Faecal enemas (or preparations administered by nasogastric tube) to restore commensal flora ("stool transplant") have been used successfully in a number of refractory cases of recurrence, but significant logistical issues must be considered, including donor screening, the processing of the donor specimen and the route of administration.^{45,46} A detailed protocol for the administration of faecal enemas has recently been published.⁴⁷

Do probiotics have a role?

A Cochrane review performed in 2008 identified only four small studies of probiotics in the treatment of CDL.⁴⁸ Only one of these studies demonstrated a benefit — in patients receiving *Saccharomyces boulardii* — in reducing recurrence.⁴⁹ Cases of invasive disease associated with the use of probiotics have been described.⁵⁰ Based on the lack of efficacy and the potential for adverse events, the routine use of probiotics cannot be recommended for treating CDI, particularly in critically ill patients.

Acknowledgements

We thank Anton Peleg, Paul Johnson, Chris Lemoh, Kate Cherry, Gerhard Weldhagen, Craig Boutlis, Helen Van Gessel, Raymond Chan, Karen Rowland, David Mitchell and Gillian Wood for comments on an earlier draft of the guidelines. We also thank Ian Civil, Deirdre Mansell and Michael Grigg at the Royal Australasian College of Surgeons for their review.

Competing interests

Allen Cheng received support from the Australian Commission for Safety and Quality in Healthcare for travel to present these guidelines. Tony Korman is on the advisory boards of Pfizer, AstraZeneca, Janssen-Cilag and Novartis, and has received payment for speaking at a Novartis-sponsored symposium in 2010 and for chairing meetings for Novartis and Janssen-Cilag in 2009. Thomas Riley has been on the advisory boards of Merck and Genzyme in relation to *C. difficile* treatment, is involved in research evaluating products in relation to *C. difficile* diagnosis and treatment that is funded by Bayer, bioMérieux, Becton Dickinson and Oxoid, and has received speakers' fees from these companies.

Author details

Allen C Cheng, FRACP, MPH, PhD, Associate Professor of Infectious Diseases Epidemiology,¹ and Deputy Head, Infection Prevention and Health Epidemiology Unit²

John K Ferguson, FRACP, FRCPA, DTMH, Infectious Diseases Physician,³ and Conjoint Senior Lecturer⁴

Michael J Richards, MB BS, FRACP, MD, Director,⁵ and Associate Professor of Infectious Diseases⁶

Jennifer M Robson, FRACP, FRCPA, FACTM, Clinical Microbiologist⁷ Gwendolyn L Gilbert, MD, FRACP, FRCPA, Professor and Director, Infection Prevention and Control⁸

Alistair McGregor, MB BS, FRACP, Infectious Diseases Physician⁹ Sally Roberts, MB ChB, FRACP, FRCPA, Infectious Diseases Physician and Clinical Microbiologist¹⁰

Tony M Korman, MB BS, FRACP, FRCPA, Director¹¹

Thomas V Riley, MAppEpid, PhD, FRCPath, Professor,¹² and Principal Research Scientist¹³

- 1 Department of Epidemiology and Preventive Medicine, Monash University, Melbourne, VIC.
- 2 Infectious Diseases Unit, Alfred Hospital, Melbourne, VIC.
- 3 John Hunter Hospital, Newcastle, NSW.
- 4 University of Newcastle, Newcastle, NSW.
- 5 Victorian Infectious Diseases Service, Royal Melbourne Hospital, Melbourne, VIC.
- 6 University of Melbourne, Melbourne, VIC.
- 7 Sullivan Nicolaides Pathology, Brisbane, QLD.
- 8 Centre for Infectious Diseases and Microbiology, Institute of Clinical Pathology and Medical Research, Sydney, NSW.
- 9 Royal Hobart Hospital, Hobart, TAS.
- 10 Clinical Microbiology Laboratory, LabPlus, Auckland District Health Board, Auckland, NZ.
- 11 Infectious Diseases, Monash Medical Centre, Melbourne, VIC.
- 12 Microbiology and Immunology, University of Western Australia, Perth, WA.
- 13 Division of Microbiology and Infectious Diseases, PathWest Laboratory Medicine WA, Perth, WA.

Correspondence: allen.cheng@monash.edu

References

- Viscidi R, Willey S, Bartlett JG. Isolation rates and toxigenic potential of Clostridium difficile isolates from various patient populations. Gastroenterology 1981; 81: 5-9.
- 2 Boyce JM, Ligi C, Kohan C, et al. Lack of association between the increased incidence of *Clostridium difficile-associated disease and the increasing use of alcohol-based hand rubs. Infect Control Hosp Epidemiol* 2006; 27: 479-483.
- 3 Elliott B, Thean S, Chang BJ, Riley TV. Molecular epidemiology of *Clostridium difficile* in Australia [abstract]. In: Clostridia: the impact of genomics on disease control. 6th ClostPath International Conference; 2009 19-23 Oct; Rome. Rome: Local Organizer Secretariat, 2009: 69. (Abstract No. P11). http://www.clostridia.net/rome/ClostPath2009-abstract-book.pdf (accessed Dec 2010).
- 4 Riley TV. Epidemic Clostridium difficile. Med J Aust 2006; 185: 133-134.
- 5 Clements AC, Magalhaes RJ, Tatem AJ, et al. Clostridium difficile PCR ribotype 027: assessing the risks of further worldwide spread. Lancet Infect Dis 2010; 10: 395-404.
- 6 Riley TV, Thean S, Hool G, Golledge CL. First Australian isolation of epidemic Clostridium difficile PCR ribotype 027. Med J Aust 2009; 190: 706-708.
- 7 Wallace L. Hospital circular 15/2010: identification of a hypervirulent strain of *Clostridium difficile*. Melbourne: State Government of Victoria Department of Health, 2010. http://www.health.vic.gov.au/hospitalcirculars/circ10/ circ1510.htm (accessed Dec 2010).
- 8 Goorhuis A, Bakker D, Corver J, et al. Emergence of *Clostridium difficile* infection due to a new hypervirulent strain, polymerase chain reaction ribotype 078. *Clin Infect Dis* 2008; 47: 1162-1170.
- 9 Stuart RL, Marshall C, McLaws ML, et al. ASID/AICA position statement: infection control guidelines for patients with *Clostridium difficile* infection in health care settings. *Healthcare Infect* 2011. In press.
- 10 Cohen SH, Gerding DN, Johnson S, et al. Clinical practice guidelines for Clostridium difficile infection in adults: 2010 update by the Society for Healthcare Epidemiology of America (SHEA) and the Infectious Diseases Society of America (IDSA). Infect Control Hosp Epidemiol 2010; 31: 431-455.
- 11 Bauer MP, Kuijper EJ, van Dissel JT. European Society of Clinical Microbiology and Infectious Diseases (ESCMID): treatment guidance document for Clostridium difficile infection (CDI). Clin Microbiol Infect 2009; 15: 1067-1079.
- 12 Kuntz JL, Yang M, Cavanaugh J, et al. Trends in Clostridium difficile infection among peripartum women. Infect Control Hosp Epidemiol 2010; 31: 532-534.
- 13 Knoop FC, Owens M, Crocker IC. Clostridium difficile: clinical disease and diagnosis. Clin Microbiol Rev 1993; 6: 251-265.
- 14 Howell MD, Novack V, Grgurich P, et al. latrogenic gastric acid suppression and the risk of nosocomial *Clostridium difficile* infection. *Arch Intern Med* 2010; 170: 784-790.
- 15 Thomas C, Stevenson M, Riley TV. Antibiotics and hospital-acquired Clostridium difficile-associated diarrhoea: a systematic review. J Antimicrob Chemother 2003; 51: 1339-1350.
- 16 Hsu J, Abad C, Dinh M, Safdar N. Prevention of endemic healthcareassociated Clostridium difficile infection: reviewing the evidence. Am J Gastroenterol 2010; 105: 2327-2339.
- 17 Pepin J, Saheb N, Coulombe MA, et al. Emergence of fluoroquinolones as the predominant risk factor for *Clostridium difficile*-associated diarrhea: a cohort study during an epidemic in Quebec. *Clin Infect Dis* 2005; 41: 1254-1260.
- 18 Zilberberg MD, Tillotson GS, McDonald C. Clostridium difficile infections among hospitalized children, United States, 1997–2006. Emerg Infect Dis 2010; 16: 604-609.
- 19 Bartlett JG, Gerding DN. Clinical recognition and diagnosis of *Clostridium difficile* infection. *Clin Infect Dis* 2008; 46 Suppl 1: S12-S18.
- 20 Kawamoto S, Horton KM, Fishman EK. Pseudomembranous colitis: spectrum of imaging findings with clinical and pathologic correlation. *Radiographics* 1999; 19: 887-897.
- 21 Mohan SS, McDermott BP, Parchuri S, Cunha BA. Lack of value of repeat stool testing for *Clostridium difficile* toxin. *Am J Med* 2006; 119: 356.e7-356.e8.
- 22 Aichinger E, Schleck CD, Harmsen WS, et al. Nonutility of repeat laboratory testing for detection of *Clostridium difficile* by use of PCR or enzyme immunoassay. J Clin Microbiol 2008; 46: 3795-3797.
- 23 Crobach MJ, Dekkers OM, Wilcox MH, Kuijper EJ. European Society of Clinical Microbiology and Infectious Diseases (ESCMID): data review and recommendations for diagnosing *Clostridium difficile* infection (CDI). *Clin Microbiol Infect* 2009; 15: 1053-1066.
- 24 Swindells J, Brenwald N, Reading N, Oppenheim B. Evaluation of diagnostic tests for *Clostridium difficile* infection. J Clin Microbiol 2010; 48: 606-608.

- 25 Planche T, Aghaizu A, Holliman R, et al. Diagnosis of *Clostridium difficile* infection by toxin detection kits: a systematic review. *Lancet Infect Dis* 2008; 8: 777-784.
- 26 Dreger LM, Gleason PP, Chowdhry TK, Gazzuolo DJ. Intermittent-dose metronidazole-induced peripheral neuropathy. Ann Pharmacother 1998; 32: 267-268.
- 27 Zar FA, Bakkanagari SR, Moorthi KM, Davis MB. A comparison of vancomycin and metronidazole for the treatment of *Clostridium difficile*-associated diarrhea, stratified by disease severity. *Clin Infect Dis* 2007; 45: 302-307.
- 28 Kelly CP, LaMont JT. Clostridium difficile more difficult than ever. N Engl J Med 2008; 359: 1932-1940.
- 29 Pepin J, Valiquette L, Gagnon S, et al. Outcomes of Clostridium difficileassociated disease treated with metronidazole or vancomycin before and after the emergence of NAP1/027. Am J Gastroenterol 2007; 102: 2781-2788.
- 30 Khan MY, Hall WH. Staphylococcal enterocolitis treatment with oral vancomycin. Ann Intern Med 1966; 65: 1-8.
- 31 Bolton RP, Culshaw MA. Faecal metronidazole concentrations during oral and intravenous therapy for antibiotic associated colitis due to *Clostrid-ium difficile*. *Gut* 1986; 27: 1169-1172.
- 32 Baines SD, O'Connor R, Freeman J, et al. Emergence of reduced susceptibility to metronidazole in *Clostridium difficile*. J Antimicrob Chemother 2008; 62: 1046-1052.
- 33 Shannon-Lowe J, Matheson NJ, Cooke FJ, Aliyu SH. Prevention and medical management of *Clostridium difficile* infection. *BMJ* 2010; 340: c1296.
- 34 Apisarnthanarak A, Razavi B, Mundy LM. Adjunctive intracolonic vancomycin for severe *Clostridium difficile* colitis: case series and review of the literature. *Clin Infect Dis* 2002; 35: 690-696.
- 35 Herpers BL, Vlaminckx B, Burkhardt O, et al. Intravenous tigecycline as adjunctive or alternative therapy for severe refractory *Clostridium difficile* infection. *Clin Infect Dis* 2009; 48: 1732-1735.
- 36 Nelson R. Antibiotic treatment for Clostridium difficile-associated diarrhea in adults. Cochrane Database Syst Rev 2007; (3): CD004610.
- 37 Keighley MR, Burdon DW, Arabi Y, et al. Randomised controlled trial of vancomycin for pseudomembranous colitis and postoperative diarrhoea. Br Med J 1978; 2: 1667-1669.
- 38 Lagrotteria D, Holmes S, Smieja M, et al. Prospective, randomized inpatient study of oral metronidazole versus oral metronidazole and rifampin for treatment of primary episode of *Clostridium difficile-associ*ated diarrhea. *Clin Infect Dis* 2006; 43: 547-552.
- 39 Lowy I, Molrine DC, Leav BA, et al. Treatment with monoclonal antibodies against *Clostridium difficile* toxins. N Engl J Med 2010; 362: 197-205.
- 40 de Lalla F, Nicolin R, Rinaldi E, et al. Prospective study of oral teicoplanin versus oral vancomycin for therapy of pseudomembranous colitis and *Clostridium difficile*-associated diarrhea. *Antimicrob Agents Chemother* 1992; 36: 2192-2196.
- 41 Wullt M, Odenholt I. A double-blind randomized controlled trial of fusidic acid and metronidazole for treatment of an initial episode of *Clostridium difficile*-associated diarrhoea. J Antimicrob Chemother 2004; 54: 211-216.
- 42 O'Neill GL, Beaman MH, Riley TV. Relapse versus reinfection with Clostridium difficile. Epidemiol Infect 1991; 107: 627-635.
- 43 Lamontagne F, Labbe AC, Haeck O, et al. Impact of emergency colectomy on survival of patients with fulminant *Clostridium difficile* colitis during an epidemic caused by a hypervirulent strain. *Ann Surg* 2007; 245: 267-272.
- 44 Noblett SE, Welfare M, Seymour K. The role of surgery in *Clostridium difficile* colitis. *BMJ* 2009; 338: b1563.
- 45 Gustafsson A, Lund-Tonnesen S, Berstad A, et al. Faecal short-chain fatty acids in patients with antibiotic-associated diarrhoea, before and after faecal enema treatment. *Scand J Gastroenterol* 1998; 33: 721-727.
- 46 Aas J, Gessert CE, Bakken JS. Recurrent *Clostridium difficile* colitis: case series involving 18 patients treated with donor stool administered via a nasogastric tube. *Clin Infect Dis* 2003; 36: 580-585.
- 47 Silverman MS, Davis I, Pillai DR. Success of self-administered home fecal transplantation for chronic *Clostridium difficile* infection. *Clin Gastroen*terol Hepatol 2010; 8: 471-473.
- 48 Pillai A, Nelson R. Probiotics for treatment of *Clostridium difficile-*associated colitis in adults. *Cochrane Database Syst Rev* 2008; (1): CD004611.
- 49 McFarland LV, Surawicz CM, Greenberg RN, et al. A randomized placebocontrolled trial of Saccharomyces boulardii in combination with standard antibiotics for Clostridium difficile disease. JAMA 1994; 271: 1913-1918.
- 50 Enache-Angoulvant A, Hennequin C. Invasive Saccharomyces infection: a comprehensive review. *Clin Infect Dis* 2005; 41: 1559-1568.

Provenance: Not commissioned; not externally peer reviewed.

(Received 23 Aug 2010, accepted 7 Oct 2010)